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Spare part list for DH1700

No Part name Chinese name Specification |Q'ty[ Material price
1 washer BITERE ®12.5*018*0.8 | 1
2 washer BirFRE 012.4*®17.6*2.6( 1
3 spring BiFTIRES 17.5*1.4*26.5 1
4 spring case ME ®23*28 1
5 pin BT 4*18 1
6 block blessing #3L80D 1
7 | nylock hex. Socket Hd. Bolt A7SEIRET (i B O M10%*35 6
8 stop lever SiFF65A 1
9 damper RIBHRIA 475*66.5*143 | 1
10 o-ring O l¢l ®23.6*5 1
11 shank sleeve $HEOE65A 1
12 ring FOE65A 1
13 ring FOEEHR 64.5%67.5527.5 | 1
14 ring K] P57.5*68.4*2 2
15 damper IINIRER 58*68%9.3 1
16 cylinder house EfRIDG105K 1
17 | nylock hex. Socket Hd. Bolt R EBEET M8*40 4
18 o-ring Ot l¢l ®60*2 1
19 cylinder K165 1
20 o-ring TEEETIEE5A 1
21 piston $87EE65 1
22 pin R P12*44 1
23 connecting rod EFF65 1
24 pin BN 5*14 2
25 rotor housing $BH5=DG105K 1
26 o-ring JILZEHET75A 1
27 crankshaft {mEMB65A 1
28 key E SEizd 4*6.5*16 2
29 | nylock hex. Socket Hd. Bolt R7SAIRET Gl ) M5%22 7
30 bearing cover KEHRENR 6205 1
31 bearing LIV 6205 1
32 middle cover FEEDG105K 1
33 o-ring L EZHET5A 1
34 spring washer fRE 22.5*34*75 1
35 big gear Ki&EDG105K 1
36 cirlip for shaft AR MR ®22 1
37 bearing LIV 6302 1
38 cover +EEDG105K 1
39 | nylock hex. Socket Hd. Bolt R7AIRET G M6*50 6
40 bearing L1V 6201 1
41 gear FREEDG105K 1
42 | nylock hex. Socket Hd. Bolt R7SEBET CGERSL) M6*14 2




43 bearing L1PES 6001 1
44 small bearing cover IINHRIE 6203 1
45 washer RS A 29.5%39.5*2 1
46 bearing LHHVES 6203 1
47 armature HEF90K 1
48 bearing LHHVES 6201 1
49 handle FHRDG105K 1
50 handle FIRDG105K 1
51 | nylock hex. Socket Hd. Bolt R7NFIRET Givs-r i) M6*30 8
52 screw BXUEET ST3.9*16 8
53 capacitance BE 0.33pF 1
54 switch FFx65 1
55 cable board B4 EHR26E 1
56 cable sleeve 45 E90A 1
57 cable EE45 1
58 screw BEIEET ST4.8*60 2
59 stator TEFI0K 1
60 housing H155DG105K 1
61 screw BXUEET ST3.9*12 4
62 brush cover RIEIPEDG105K 2
63 brush cap JRAEZR65A 2
64 carbon brush il 7*17*18 2
65 brush holder FE\G5A 2
66 spring HIZE\65A 2
67 oil gauge HIHER38E 1
68 o-ring Okl ®19*3 1
69 | nylock hex. Socket Hd. Bolt R7NFIRET Givs-r i) M5*14 4
70 oil box cover JHfEEE85 1
71 washer SHFEEEARE85 1
72 screw +FESLRET G EY M4*16 4
73 felt holder SHEZR80D 1
74 felt holder seal TR Bl65A 1
75 oil felt SHEY O7*70 1
76 washer SREEENE »8 1
77 | nylock hex. Socket Hd. Bolt A7 BIRET M8*30 1
78 needle bearing board IRETHRER 34%2.2 1
79 needle bearing TRETHIR NK18/20 1
80 handle shaft cover FIRHEGRE $32.5%23.5%4.5 | 2
81 handle shaft FHRIHE 2
82 pin B ®3*23 2
83 auxiliary handle BN FFAR65A 1
84 rubber cover BIRET5A 2
85 auxiliary handle FHEEIERTS 2
86 knob hEsH75A 1
87 hand set FHRZRT5A 1
88 nut hEHHigiE M8*110 1




